BEFORE THE NATIONAL GREEN TRIBUNAL
SOUTHERN ZONE, CHENNAI

APPLICATION No. 261 of 2014 (SZ).

IN THE MATTER OF:

1.

Shri. Mohammed Kabir

S/o Ibrahim, Aged about 49 years
R/o Millath Nagar, Near Bridge,
Dargah Road, Ullal-575020

. Shri. Imthiyaz

S/o Abdul Khadar, Aged about 33 years
R/o No.5-36, Basthipadpu,
Ullal-575020
Shri. Mayyadi Ali
S/o Ali, Aged about 43 years
R/o No.2-56/10, KodiKotepura
Near Barkah Ice Plant,
Ullal-575020
Applicants
AND

. Union of India

Through the Secretary, MOEF&CC
ParyavaranBhavan, CGO Complex,
Lodhi Road, New Delhi-110003

. Principal Secretary

Department of Forests, Ecology and Environment
Government of Karnataka

M.S. Building, Dr. B.R. AmbedkarVeedhi,
Bangalore-560001
[...]
Page | 28



of fish or for the production of fish oil and/or fish meal prior to 1991 except in
respect of respondent No. 21 and therefore the contention of the respondent
industries that they were all involved in the processing of fish before CRZ
Notification came into force, cannot be brushed aside and therefore in our view the
units are existing in one form or other prior to CRZ Notification 1991. Had there
been any record placed before us to show that the units were established after
1991, definitely there would have been a case of violation of CRZ Notification
1991. But in this case all the concerned authorities including Regional Director
(Environment), Mangaluru, KSCZMA as well as the State of Karnataka having
satisfied that the wunits are existing prior to 1991 Notification,
recommended/sanctioned modernisation of the units. However the authorities have
erred in granting permission to respondent No. 21 who was allotted with the land
after CRZ Notification 1991 which came into force on 19.02 1991. We do not
agree with the contention of the applicants that the KSCZMA has no power to
issue NOC under clause (2) (iii) of CRZ Notification 1991 as the fish processing
units are prohibited in the area falling in CRZ. But here the units except that of
respondent No.21, already exist prior to 1991 and there is no bar under the
Notification for continuing the existing units and the Notification is only
prospective in nature and moreover the NOC is only for the modernisation of
existing fish oil and fish meal plants based on which State Government have issued
Orders. Subsequently KSPCP has granted consent and SEIAA has given EC to set

up the CETP to take care of the pollution aspects. This answers question No.1

Question No.2: Whether the activities of respondent units are prohibited as
they are reported to be located in CRZ-I area and cannot be permitted to

continue as no clearance has been obtained under CRZ Notification, 19917

Page | 29



34. It is a fact that fish processing units come under orange category industries
and as per the siting guidelines issues by 4" respondent dated 21.06.2003 the
orange category units should be located at least 500 meters away from the river
bank/reservoir/minor tanks. Such siting guidelines were issued by the KSPCB for
the first time in 2003 with respect to distance from the river bank whereas the
notification issued by KSPCB grouping ‘fish meal and fish oil industries’ under
orange category is only in 2013. Therefore these orders have only prospective
effect and the units already existing are allowed to continue provided they meet all

the prescribed environmental standards.

35. Even if we allow that the units have already got a stake on the site for the
purpose of handling fish by virtue of lease granted to them by the Port Department
and they are existing prior to 1991 and there is no violation of CRZ 1991, one
cannot shut the eyes to the fact that they have a no right to undertake expansion
and modernisation activities without the permission of competent authorities and in
this case they have failed to obtain statutory permissions either from the State
Government or from KSPCB. The units formed into association i.e. 24"
respondent and established CETP only after a series of representations were made
to various authorities right from the early 2000s against the respondent industries
that they are not only encroaching the adjacent Port Department land for expanding
their activities but also causing pollution by letting the industrial effluents into the
sea and emanating unbearable malodour affecting the nearby residents of
Kotepura locality under Ullal Town Municipality. Based on the widespread
criticism as well as publication of news reports against the activities of respondent
units and also on the representation of certain individuals, the authorities have
Issued show cause notices to the units as to why suitable action should not be
initiated against them. Therefore there is no alternative for the respondent

industries other than approaching the State Government to ensure that their

Page | 30



activities are allowed to be continued by getting the sanction orders and the
Regional Director (Environment), Mangaluru submitted various reports dated
05.09.2007, 19.02.2008, 30.04.2008 which was considered by KSCZMA which
took into account that the units are already existing and are requesting for
permission to go for modernisation and hence CRZ Notification is not applicable
and accordingly NOC was issued and the respondent State of Karnataka issued the
GO dated 13.01.2009 by virtue of which the units have a right to continue their
activities and the entire land allotment process was streamlined in the said GO. The
lease was extended but the issue of causing pollution by these industries was not
given due attention and only after the matter was raised in various forums, the 24"
Respondent association fish meal and fish oil industries has been leased with
additional land to the extent of 1902.29 sq. meters for establishing CETP with a
capacity of 600 KLD to ensure that the effluent generated by the cluster of
respondent fish meal and fish oil units instead of discharging into the sea, is
allowed to be treated properly to ensure that only treated effluent is discharged
without causing any harm to the local marine eco-system. Therefore SEIAA has
considered the whole issue in detail and granted EC to the CETP of the 24"
respondent association on 10.07.2012 by imposing several conditions. However
the individual units were granted consent both under the Air Act, 1981 and the
Water Act, 1974 by the KSPCB for the first time in 2010 which was subsequently
extended for a period of five years from 01.07.2012 to 30.06.2017 with a condition
that respondent industries shall maintain records of quantity of effluent generated
and it should be disposed only to the CETP to ensure that the treated effluent meets
the standards stipulated by the Board. The units operate seasonally for a period of
4-6 months during Sept. to Feb. depending upon the availability of the fish. It is
reported that due to shortage of raw fish most of the units are not able to operate to

their full capacity and during the recent inspections conducted by the KSPCB most

Page | 31



of the units were found not under operation. Therefore at this juncture the
contention of the applicant that there is a strong justification for invoking the
provisions of CRZ Notification and arriving at a conclusion that the units are
existing in violation of CRZ Notification and hence liable to be removed, is not

sustainable and is rejected. This answers question No.2

Question No.3: Whether the respondent units are damaging the marine
ecosystem by causing pollution in the locality which is reported to be

ecologically sensitive?

36. Environmental issues associated with the manufacture of fishmeal and fish
oil are high water consumption, effluent discharge, malodour and noise. The high
seawater consumption is mainly because of its use as cooling water and the by-
products are screenings and wastewater sludge. The air emissions include SOX,
NOx, CO, dimethylamine, triethylamine and hydrogen sulphide molecules.
Malodour comes from the raw material in the manufacturing process i.e., raw fish
and from the wastewater sludge. The sludge generated at various stages of
production has high level of organic matter reflected by high BOD, high levels of
TSS and contains traces of ammonia, phosphorous, nitrogen, dimethylamine and
triethylamine. A number of chemical compounds are formed during the
bacteriological decomposition of the fish before it is cooked, and these are volatile
and if discharged without treatment they cause pollution to the marine

environment.

37. Itis a fact that a lot of complaints were received against the units that they
are causing pollution and the KSPCB during various inspections conducted by it
on the individual units as well as the CETP, found various shortcomings and issued
notices. Personal hearing was held with the respondent association on 08.10.2012

by the Senior Environmental Engineer, Mangaluru and a decision was taken

Page | 32



regarding efficient operation and maintenance of CETP. When the CETP was
inspected by the Regional Officer of the KSPCB on 22-10-2012 it was found that
the CETP is yet to be rectified and it was not functioning to the standards
stipulated. Thereafter a 5 member committee headed by Prof. Manjappa was
constituted by the KSPCB and the committee inspected the individual fish meal
and fish oil units and also the CETP on 5-11-2012. The committee found that the
CETP is not in working condition and recommended to provide metal sheet dome
or RCC dome as top cover to the anaerobic tanks, install efficient oil remover
facility, install flow meter at both inlet and outlet etc. and recommended to secure

time bound action plan from the units .

38.  Another personal hearing was held on 03.05.2013 and the KSPCB directed
the 24™ respondent to take action on laying underground pipelines to discharge
treated effluents into the sea, and for effective operation of CETP, by providing a
flair stack to anaerobic digester with an undertaking that no bypass of effluents into
the sea will be made. The 4™ respondent KSPCB has further inspected the
respondent industries on 07.01.2014 and has observed the continuation of non-
compliance of operation of CETP and recommended to issue notice of proposed
direction and accordingly the same was issued vide NPD No.15 dated 19.04.2014

under Section 33(A) of Water Act, 1974.

39. The 4" respondent KSPCB has called for another personal hearing on
27.06.2014 and subsequently a meeting was conducted on 19.07.2014 directing the
respondent industries to install and operate both the Deodorizer and the Evaporator
to control foul smell and to treat the effluent generated respectively on or before
31.10.2014. On an inspection conducted pursuant to the directions in the said
personal hearing, it was found that a total of nine units namely the respondents

No.9, 10,13,14,16,17,18,20 and 22 have not installed Deodorizers and thus a show

Page | 33



cause notice and a notice of proposed direction was issued to them. The 4"
respondent conducted another inspection of the CETP on 24.11.2014, legal
samples from the CETP outlet were collected on 30.01.2015 and based on non
compliance of the earlier directions of the Board, another notice of proposed
direction was issued on 05.05.2015. A personal hearing was also conducted which
was presided over by the Chairman, KSPCB on 11.05.2015 and it was decided that
the pending application for Consent to Operate will be entertained only after
receiving the revised treatment proposal from the 24™ respondent and the same to
be implemented within two months of acceptance by the Board. Pursuant to the
directions of this Tribunal in the order dated 18.11.2015, an inspection of
respondent units and the CETP was conducted on 27.11.2015 and 04.12.2015 and
observed that the CETP i1s categorised as ‘small red’ consisting of nine units
namely Bar Screen, Collection Tank, two Anaerobic Digesters, Aeration tank with
diffused aerators, Settling Tank, Clarified Tank, Pressure Sand Filter, Activated
Carbon Filter and Sludge Drying Beds. The Board, during inspection, observed
that the CETP was in operation and the stabilization of aeration tank is under
progress, the effluent outflow meter to CETP is installed, old corroded diffusers
lines for aeration tank were dismantled and new diffusers were installed, the media
for pressure Sand Filters and Activated Carbon Filters were replaced but the
anaerobic digester top is not covered and is kept open, the Energy Meter was not
installed and a log book will be maintained for operation and maintenance of
CETP. The treated trade effluent sample was collected from the outlet of Activated
Carbon Filter during inspection and the same was submitted to Regional
Laboratory for analysis and the final treated trade effluent is being discharged into
the Arabian Sea located adjacent to CETP. It was further observed that eight
fishmeal units have already installed and commissioned the evaporators and one

fish meal unit is under the process of installation and one unit remained closed for

Page | 34



a long time and remaining four units have given work order for the installation of
evaporator. Regarding installation of deodorizer unit, four units have installed and
commissioned the deodorizer and the remaining units have given work order for

the installation of deodorizer system.

40.  Pursuant to the directions of this Tribunal, an inspection was conducted on
31.03.2016 and was observed that out of 14 units, 1 unit was found remained
closed and 9 units were not in operation from last 3 months due to non availability
of raw material and only respondents No. 9, 10,17 and 22 were operating that too
at lower capacity. It was further observed that respondents No. 13, 16 and 18 have
not complied with the installation of evaporators, but however they have made a
temporary agreement with respondent no. 14 to treat the stick water generated in
their respective units. During the inspection, it was observed that the CETP was in
operation and the stabilization of aeration tank was under progress, installation of
Evaporators has reduced the quality and quantity of effluent generated and has
reduced the load on CETP. Since most of the fish meal units are not in operation
due to non availability of raw material, effluent generation is almost nil and they
are presently recycling the same effluent inside the CETP units. The effluent
outflow meter to CETP was installed and the reading found was 4547.50 m®and
the final treated effluent sample was collected from the outlet of the Activated
Carbon Filter during inspection and was submitted to Regional Lab for analysis.
The final treated trade effluent is being discharged into the Sea. A DG set 62.5
KVA is installed for CETP with acoustic enclosure and chimney height of 3 meter
ARL as an alternative source during power failure. It was also noticed that the
aeration tank was under stabilization and no of MLS was observed in the settling
tank. The members of 24™ respondent association were present during the

inspection and informed that the CETP is proposed to be upgraded by installing

Page | 35



Clariflocculator Tank with addition of coagulants prior to aeration tank to improve

the operational efficiency of CETP at the earliest.

41. Thus the above factual position indicates that the respondent fish meal and
fish oil manufacturing units indulged in negligence, violated the pollution control
norms thereby causing pollution to the adjacent estuary waters by discharging
untreated effluents and also caused nuisance and health hazard to the nearby
residents by emanating malodour and stench. Inspite of repeated notices and
directions given by various authorities they did not mend their ways and continued
to operate the units in utter disregard of the environmental concerns. It is pertinent
to note that the KSPCB itself on several occasions found that the respondent
industries have failed to establish the CETP inspite of several directions issued
from time to time. And even after installation of CETP it was not properly
maintained. We, therefore, feel this answers question No.3 and it is a fit case to
invoke the ‘Polluter pays' principle against the respondents for having operated the
fish meal and fish oil production units without taking adequate pollution control
measures we also make the association of the units i.e. respondent No. 24
responsible for not operating the CETP properly which lead to causing of pollution
and consequent damage to the environment. The Hon'ble Apex Court in M.C.

Mehta v. Union of India 1992 Supp (2) SCC 85 observed as under:

"We are conscious that environmental changes are the inevitable
consequence of industrial development in our country, but at the same